
B56

Z46
B45

B101 4X

B64

J61

Z38

Z37

B15

Z92

Z81

Z56 7X

Z89

B52

AB14

Z87

Z34 2X

B47 2X

B53

V80

V101

B67

B70 2X

B66

V102

B74

V78

B55

AB19

B17

V79

AB1

Z86

Z98 4X

Z82

Z91 6X

Z33 2X

B29 2X

AB12

B42

V76

B36

B13

Z39 9X

AB11

B3 2X

Z93 2X

Z35B5

Z90 4X

AB10

Z44 4X

B63 2X

AB8 2X

AB9

V77 2X

B51

Z50Z49

B21 4X

B25 Z100 4X
B28

B26 2X

B24

AB18

Z27 2X

B65

AB4

Z103 4X

B20

Z30 4X Z43 4X

J62
B56

B22 4X

B23 4X

Z85 4X

Z95 8X

Z90 4X

Z93 Z46

Z92

AB2 4X

Z84 16X

Z90

Z82
Z95 10X

Z34

B15

B48 2X

B48 2X

Z97 6X

Z94 6XZ95 8X

Z85 4X

Z96 4X

B64

B16

Z96

Z27 2X

Z31 4X

Z32 2XZ96 4XZ83

B71 2X

B59 2X

Z91 2X

Z94 4X

Z84 2X

B69 2X

B68 2X

Z88 2X

Z92 2X

B55

B55

B6 4X

Z37

Z38

Z92

Z33 2X

Z27 2X

Z32 2X

B29 2X

Z92

Z93 2X

Z90 3X

Z92

Z39 6X

Z96 3X

Z43 3X

Z90

Z104 3X

Z34

Z82

Z83 Z91

Z27 2X

Z39

Z46 2X

B45

B47

Z46 4X

J59

V103

SERIAL NO
MODEL

SEE WEIGHT 
STACK SHEET

SEE 2000 SERIES 
WEIGHT STACK 
GUARD SHEET

SEE LEFT 
BANANA ASSY 
SHEET

Z94 32X

Z91 16X

SEE 
BANANA
WEIGHT
STACK 
ASSY 
SHEET

V104

LEG PRESS

ITEM NO. PART NUMBER English Part Name SERVICE EXPLODED  
SLED UPRIGHT /QTY.

AB1 102-824 xxx 1

AB2 100-517 WELDMENT, Linear Shaft Mount 4

AB4 339-255 1

B5 838-223 HALF-ROUND RUBBER BUMPER 2

B6 833-133 4" FOOT (SHORT) 4

B7 862-194 4" CABLE PULLEY - 3/8" NARROW HOLE 1

AB8 101-021 WELDMENT; BEARING HOUSING 2

AB9 102-829 xxx 1

AB10 102-826 xxx 1

AB11 103-178 xxx 1

AB12 102-828 xxx 1

B13 339-232 2" x 2" TUBE - 18 3/8" 1

AB14 102-825 1

B15 850-065 3" Connector Joint 2

B16 504-048 7ga Plasma 1

B17 504-049 7ga Plasma 1

AB18 102-830 xxx 1

AB19 103-409 Weldment, Foot Plate 1

B20 200-599 1" CRR - 8" 2

B21 851-116 2"ID LINEAR BEARING 4

B22 819-326 3" OD Snap Ring 4

B23 858-254 2 1/2" ID - 3 1/2" OD RUBBER DOUGHNUT - 
1/2" 4

B24 103-211 Lever Lock Pin Assembly 1

B25 700-534 MASTER LINK 1

B26 851-554 2

Z27 819-012 use WASH_MB Machine Bushing .375 ID X .625 OD 8

B28 850-055 PLASTISOL ENVELOPE 1

B29 851-518 1"ID x 1 1/4OD" FLANGED BUSHING 4

Z30 819-124 1 21/64" O.D. x 1 1/64" I.D. 14GA 4

Z31 819-125 1 1/64"ID MACHINE BUSHING 4

Z32 818-350 1 9/16"OD x 7/16"ID WASHER 4

Z33 813-206 BHSCS 3/8 x 3/4" 4

Z34 810-305 Washer, Curved, 1/2" 4

Z35 815-509 SCREW;SET; .3125-18 X 1.00;SS 1

B36 101-140 SPRING PIN ASSEMBLY 1

Z37 852-813 Ball Joint 2

Z38 817-004 1/4" HEX HEAD NUT 2

Z39 819-014 WASHER, .50 OD X .38 ID X .05 9

40 103-218 1

41 852-812A 60# Long SHOCK 1

B42 852-812B 60# Long SHOCK 1

Z43 810-505 SCREW;HH;.313-18 x 1.25;ZN; 5

Z44 810-512 5/16" - 3" BOLT 4

B45 501-125 1/8" PLASMA (19.6 sq in) 2

Z46 819-705 1/4" SPLIT LOCK WASHER 9

B47 850-407 1/2" OD x 1/4" ID Plastic Spacer - 1" 4

B48 850-045 3" ROUND END CAP 4

Z49 814-405 SHCS - 1/4-20 x 1 1/4" 1

Z50 850-403 1/2" OD x 1/4" ID Plastic Spacer - 1/2" 1

B51 850-004 2" x 2" END CAP 2

B52 504-076 16 Plasma 1

B53 504-075 16 Plasma 1

B55 700-542 1" ID x 4" Rubber Grip CLOSED END 3

B56 700-533_6 inches 1 1/4" ID Grip - 6"- Cut from 7" Grip (858-321) 2

Z56 815-402 BHSCS 1/4 x 1/2" 7

B59 850-056 3" FOOT 2

J59 955-062 1

J61 955-063 1

J62 955-065 2

B63 850-044 2" ROUND END CAP 1.76 ID (11GA) 2

B64 103-526 Cable Assembly 1

B65 339-251 1/8" x 1 1/2" F.S. - 2 1/4" 1

B66 852-717 1" SPLIT COLLAR 1

B67 500-963 1/4" PLASMA - 39.8 SQ IN 1

B68 858-005 5/8" RUBBER GROMMET 2

B69 200-399 5/8" CRR: 55" 2

B70 852-722 5/8" SPLIT COLLAR 2

B71 838-211 ROUND WEIGHT STACK BUMPER 2

69 160-035 WEIGHT STACK:15 20# 16" CR2 1

70 160-039 LEFT BANANA ASSEMBLY 1

B74 502-698 10ga PLASMA - 7.3 SQ IN 1

V76 862-062 Label, Rom universal 2

V77 854-985 DECAL, PINCH HAZARD 2

Z82 810-818 SCREW;HH;.500-13 x 4.50;ZN; 3

Z83 810-609 SCREW;HH;.375-16 x 2.25;ZN; 2

Z84 810-606 SCREW;HH;.375-16 x 1.50;ZN; 18

Z85 810-806 SCREW;HH;.500-13 x 1.50;ZN; 8

Z86 810-503 SCREW;HH;.313-18 x 0.75;ZN; 1

Z87 810-408 SCREW;HH;.250-20 x 1.75;ZN; 1

Z88 810-406 SCREW;HH;.250-20 x 2.00;ZN; 3

Z90 817-820 NUT;NLK;.500-13;ZN; 13

Z91 817-406 NUT;NLK;.375-16;ZN; 30

Z92 817-404 NUT;NLK;.250-20;ZN; 7

Z93 818-004 WASHER;FLT;USS;Φ0.312XΦ0.750X.063;ZN; 5

Z94 818-006 WASHER;FLT;USS;Φ0.438XΦ1.000X.063;ZN; 46

Z95 818-007 WASHER;FLT;USS;Φ0.500XΦ1.250X.063;ZN; 26

Z96 818-005 WASHER;FLT;USS;Φ0.375XΦ0.875X.063;ZN; 10

Z100 810-404 SCREW;HH;.250-20 x 1.00;ZN; 4

V101 854-947 2000 Series Add On Plate Number Set 1

V102 862-082 900 STACK DECALS, MEDIUM 1

V103 862-111 2003 PLACARD 1

B3 851-077 2" LINEAR SHAFT - 44" 2

V104 862-198 LABEL, ROM 2003M 1

Z103 819-705 1/4" SPLIT LOCK WASHER 4

B101 853-300 4" CABLE PULLEY - 1/2" NARROW HOLE 4

Z104 810-809 SCREW;HH;.500-13 x 2.25;ZN; 3

Z89 810-808 SCREW;HH;.500-13 x 2.00;ZN; 1

V78 854-864 LABEL; SERIAL N0. 4" X 1.5" 1

V79 854-046 DECAL,MATRIX LOGO 11X1 (280MM) BLK 1

V80 862-246_862-299WW Decal, Warning Selectorized, Eng 1

Z81 810-816 SCREW;HH;.500-13 x 4.00;ZN; 1

Z97 USE SCREW;FH;HS;BLK;INCH;812-616 SCREW;FH;.375-16 x 3.75;ZN; 6

Z98 812-619 SCREW;FH;.375-16 x 1.00;ZN; 4

104 160-136 SERVICE 2000 TOWER SERIES WEIGHT STACK GUARD 1

2003M SERVICE

2013.SEP.09LMB

DWG NO.

DATE:

DRAWN BY:

DESCRIPTION:

DATE:

UPDATED BY:

(Strength - Single Station)

LG 2022.AUG.08



4 4X

1 2X

8

7

9 8X

3 3X

2

6

10
5 2X

ITEM NO. PART 
NUMBER English Part Name

Q
TY

.

7 101-053 1
7   200-016 1 3/8" CRR - 1 1/2" 1

1.2   300-399 1/4" x 1" F.S. - 6 1/2" 1
1 200-696 3/8" GUIDE ROD - 44" 2
3 300-413 2" x 4" F.S. - 2 9/16" 3
2 807-001 1" x 2 1/4" F.S. - 4" 1
8 818-899 3/8" EYE BOLT - 2 1/2" 1
6 161-576 Weight Stack Pin and Tether Set (JIS) 1
6   862-521 Weight Stack Pin (JIS) 1
10   862-520 Weight Stack Tether (JIS) 1
4 852-607 3/8" SHAFT COLLAR 4

5 858-251 1/2" RUBBER BUMPER 2

9 849-004 1/2"OD x .375"ID x 3/4" BUSHING 8

MINI WEIGHT STACK ASSY

103-218 SERVICE

2021.MAR.11LG

DWG NO.

DATE:

DRAWN BY:

DESCRIPTION:

DATE:

UPDATED BY:



4 2X

2 2X

1

10 2X

5 2X

7

8

9

6

ITEM 
NO.

PART 
NUMBER

English Part Name
SERVICE 

EXPLODED/QTY.

1 103-532 Left Banana Weldment 1

2 853-314 ROLLER w/ BEARING 2

4 810-954 1/2" x 1 1/4" SHOULDER BOLT 2

5 817-306 3/8"-16 JAM NUT 2

7 810-953 3/8" SHOULDER BOLT - 1" 1

10 819-012 WASHER;MB;Φ0.375XΦ0.625X.048;BZN;18GA 2

8 818-104 WASHER;FLT;USS;Φ0.281XΦ0.734X.063;BZN; 1

9 818-005 WASHER;FLT;USS;Φ0.375XΦ0.875X.063;ZN; 1

6 810-082 NUT;FLANGE;ZN 0.312-18 1

LEFT BANANA ASSEMBLY
160-039 SERVICE

2013.SEP.10LMB

DWG NO.

DATE:

DRAWN BY:

DESCRIPTION:

DATE:

UPDATED BY: 2017.MAR.29LMB

( Strength - Single Station)



3

2 4X

1 4X

ITEM NO. PART 
NUMBER English Part Name

Q
TY

.

1 818-004 WASHER;FLT;USS;Φ0.312XΦ0.
750X.063;ZN; 4

2 810-403 SCREW;HH;.250-20 x 0.75;ZN; 4
3 503-864 16ga Plasma, Guard, 2003M 1

WEIGHT STACK GUARD 20XX RIGHT

160-136 SERVICE

2013.SEP.06LMB

DWG NO.

DATE

DRAWN BY:

DESCRIPTION:

DATE

UPDATED BY:
2019.SEP.06LG



4 2X

3 2 X

1

2

7

8 WEIGHT STACK PLATES WILL VARY 
SEE BILL OF MATERIAL FOR
PART NUMBER AND QUANTITY

CENTER STICK IMAGE MAY VARY 
SEE BILL OF MATERIAL FOR PART NUMBER 

6

CENTER STICK WITH MOUNTING POST
CABLE MOUNTED WITH TAKE UP BOLT OR PULLEY

 (SHOWN EXPLODED)
SEE NOTES AND BOM FOR PART NUMBERS

NOT USED WITH CABLE CLAMP PLATE 
OR PULLEY ASSEMBLY

10

ITEM 2 INCLUDES PIN 
AND LANYARD 
(CANNOT ORDER JUST 
THE PIN)

LANYARD ONLY

7 CENTER STICK W/CLAMP PLATE
SEE BILL OF MATERIAL FOR PART NUMBER 

CENTER STICK WITH CLAMP PLATE 
 SEE NOTES AND BOM FOR PART NUMBERS

161-173 JAMS23 WEIGHT STACK

161-172 JAMS21 WEIGHT STACK

9

8

11 12

2X

13 HARDWARE USED ON ONLY A FEW MODELS
SEE BILL OF MATERIAL

CABLE WITH TAKE UP BOLT MOUNTING WITH CENTERSTICK/POST & FLAT WASHER USED 

CABLE WITH PULLEY ASSEMBLY MOUNTING 

WEIGHT STACK PLATES WILL VARY 
SEE BILL OF MATERIAL FOR
PART NUMBER AND QUANTITY

WEIGHT STACK PLATES WILL VARY 
SEE BILL OF MATERIAL FOR
PART NUMBER AND QUANTITY

STEPPED WEIGHT STACK
SEE NOTES AND BOM FOR PART NUMBERS

ITEM 
NO.

PART 
NUMBER English Part Name

16
0-

00
6 

/1
60

-
00

6/
Q

TY
.

1 102-291 6000 TOP PLATE 1

1.1   300-663 1" x 2" F.S. - 11 1/2" 1

1.2   849-003 3/4" LONG TOP PLATE BUSHING 3

1   250-046 1 1/4"OD x 13/16"ID PIPE - 3" 1

2 161-576 Weight Stack Pin and Tether Set (JIS) 1

2   862-521 Weight Stack Pin (JIS) 1

10   862-520 Weight Stack Tether (JIS) 1

4 813-305 BHS 5/16" - 1" 2

3 818-019 5/16" SPLIT LOCK WASHER 2

5 102-626 WELDMENT;CENTER STICK 19" C125 1

5.1   300-640 1/2" x 1" F.S. - 19 1/4" 1

5.2   300-463 3/8" x 2" F.S. - 3 1/2" 1

5.3   200-726 1" CRR - 1 1/4" 1

6 806-999 12 lb WEIGHT PLATE W BUSHINGS 18

ITEM NO. PART 
NUMBER English Part Name 160-102/QTY. 160-105/QTY. 160-456/QTY.

1 102-291 6000 TOP PLATE 1 1 1

2 161-576 Weight Stack Pin and Tether Set (JIS) 1 1 1

3 806-997 20 lb WEIGHT PLATE 280 160 300

4 813-305 BHS 5/16" - 1" 2 2 2

5 818-019 5/16" SPLIT LOCK WASHER 2 2 2

6 103-627 WELDMENT;CENTERSTICK; 9" CLAMP - 1 -

7 103-626 WELDMENT;CENTERSTICK; 15" CLAMP 1 - -

8 103-910 WELDMENT; CENTER STICK; 16" CLAMP - - 1

ITEM 
NO. PART NUMBER English Part Name 160-046/QTY. 160-020/QTY. 160-041/QTY. 160-092/QTY. 160-053/QTY. 160-069/QTY. 160-109/QTY. 160-006 

/QTY. 160-002/QTY. 160-115/QTY. 160-010 /QTY. 160-015/QTY. 160-036/QTY. 160-007/QTY. 160-451/QTY. 160-452/QTY. 160-014/QTY. 160-455/QTY.

1 102-291 6000 TOP PLATE 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

2 806-999 12 lb WEIGHT PLATE W BUSHINGS - - - - - - - 17 18 - 12 20 15 10 18 17 15 -

3 818-349 1 1 1 1 1 1 1 1 - 1 1 1 1 1 1 1 - 1

4 813-305 BHS 5/16" - 1" 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

5 818-019 5/16" SPLIT LOCK WASHER 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

6 102-693 WELDMENT CENTER STICK 16 HOLES - - - - - - - - - - - - - - - - 1 -

7 103-470 WELDMENT;CENTERSTICK; 18" CR3 - - - - - - - 1 - - - - - - - - - -

7 103-486 WELDMENT;CENTERSTICK;13" CR3 - 1 - - - - - - - - 1 - - - - - - -

7 103-555 WELDMENT;CENTER STICK;16" CR3 1 - - - - - - - - - - - 1 - - - - -

7 103-471 WELDMENT;CENTERSTICK;11" CR3 - - - 1 - - - - - - - - - 1 - - - 1

8 806-997 20 lb WEIGHT PLATE 300 240 220 200 160 380 280 - - 260 - - - - - - - 200

9 103-579 WELDMENT;CENTERSTICK; 20" CR3 - - - - - 1 - - - - - - - - - - - -

10 103-311 WELDMENT; CENTER STICK;14" CR3 - - - - - - - - - 1 - - - - - - - -

11 103-530 WELDMENT;CENTER STICK;15' CR3 - - - - - - 1 - - - - - - - - - - -

12 102-626 WELDMENT;CENTER STICK 19" C125 - - - - - - - - 1 - - - - - - - - -

13 103-544 WELDMENT;CENTERSTICK;12" CR3 - - 1 - - - - - - - - - - - - - - -

14 103-568 WELDMENT;CENTER STICK;9" CR3 - - - - 1 - - - - - - - - - - - - -

15 103-905 use Centersticks_Config CENTER STICK, Weldment - - - - - - - - - - - - - - - 1 - -

16 103-904 USE Centersticks_Config CENTER STICK - - - - - - - - - - - - - - 1 - - -

17 103-313 WELDMENT;CENTER STICK;13" CR3 old top plate? - - - - - - - - - - - 1 - - - - - -

18 161-576 Weight Stack Pin and Tether Set (JIS) 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

ITEM NO.
PART 

NUMBE
R

English Part Name 160-049/QTY. 160-103/QTY. 160-104/QTY. 160-106/QTY. 160-107/QTY. 160-002/QTY.
160-028 use 
160-592/160-

028/QTY.
160-022/QTY. 160-003/QTY. 160-454/QTY.

1 102-291 6000 TOP PLATE 1 1 1 1 1 1 1 1 1 1

2 161-576 Weight Stack Pin and Tether Set (JIS) 1 1 1 1 1 1 1 1 1 1

3 806-999 12 lb WEIGHT PLATE W BUSHINGS - - - 12 18 18 20 17 12 -

4 813-305 BHS 5/16" - 1" 2 2 2 2 2 2 2 2 2 2

5 818-019 5/16" SPLIT LOCK WASHER 2 2 2 2 2 2 2 2 2 2

6 102-617 Center Stick 6000 Series - 1 - 1 - - - - 1 -

7 103-255 WELDMENT;CENTERSTICK; 21" C125 - - - - - - 1 - - -

8 102-626 WELDMENT;CENTER STICK 19" C125 - - - - 1 1 - - - -

9 806-997 20 lb WEIGHT PLATE 280 240 20 - - - - - - 340

10 102-695 WELDMENT;CENTERSTICK; 15" CR125 1 - - - - - - - - -

11 103-328 WELDMENT;CENTERSTICK; 18" C125 - - - - - - - 1 - 1

12 103-625 WELDMENT;CENTERSTICK; 11" C125 - - 1 - - - - - - -

13 103-329 
M WELDMENT BAYONET  PULLEY - 19 PLATE - - - - - - 1 - - -

ITEM NO. PART 
NUMBER English Part Name

ITEM NO. PART 
NUMBER English Part Name

Q
TY

.

1 161-462 SUB-ASSEMBLY; TOP PLATE 1

2 161-576 Weight Stack Pin and Tether Set (JIS) 1

3 806-999 12 lb WEIGHT PLATE W BUSHINGS 16
4 818-019 WASHER;SPL;Φ0.321XΦ0.586X.078;

ZN;.313 2
5 813-305 BHS 5/16" - 1" 2
6 104-218 CENTER STICK; 17 1/4" CR125 1

ITEM NO. PART 
NUMBER English Part Name

Q
TY

.

1 104-215 CENTERSTICK;26 1/4";CR3 1
2 161-576 Weight Stack Pin and Tether Set (JIS) 1

3 806-999 12 lb WEIGHT PLATE W BUSHINGS 25
4 818-019 WASHER;SPL;Φ0.321XΦ0.586X.078;ZN;.313 2

5 813-305 BHS 5/16" - 1" 2
6 161-462 SUB-ASSEMBLY; TOP PLATE 1

7 810-621 SCREW;HH;.375-16 x 5.00;ZN; 1

8 819-012 WASHER;MB;Φ0.375XΦ0.625X.048;BZN;18
GA 2

9 817-406 NUT;NLK;.375-16;ZN; 1

ITEM NO. PART 
NUMBER English Part Name 161-308/QTY. 161-309/QTY. 161-311/QTY. 161-312/QTY. 161-313/QTY. 161-317/QTY. 161-314/QTY. 161-318/QTY. 161-319/QTY.

1 102-291 6000 TOP PLATE 1 1 1 1 1 1 1 1 1

2 161-576 Weight Stack Pin and Tether Set (JIS) 1 1 1 1 1 1 1 1 1

4 813-305 BHS 5/16" - 1" 2 2 2 2 2 2 2 2 2

3 818-019 5/16" SPLIT LOCK WASHER 2 2 2 2 2 2 2 2 2

7 104-299  1 - - - - - - - -

8 806-997 20 lb WEIGHT PLATE 160 320 260 240 100 180 120 260 240

9 806-999 12 lb WEIGHT PLATE W BUSHINGS 5 5 5 5 10 6 5 5 5

8 104-301 CENTER STICK - 22" CR3 - 1 - - - - - - -

9 104-304  - - 1 - - - - - -

10 103-470 WELDMENT;CENTERSTICK; 18" CR3 - - - 1 - - - - -

11 103-555 WELDMENT;CENTER STICK;16" CR3 - - - - 1 - - - -

12 102-693  - - - - - 1 - - -

13 104-308  - - - - - - 1 - -

14 102-626 WELDMENT;CENTER STICK:19" C125 - - - - - - - 1 -

15 103-328 WELDMENT;CENTERSTICK; 18" C125 - - - - - - - - 1

16 810-621 SCREW;HH;.375-16 x 5.00;ZN; - - - - 1 1 - - -

17 819-012 WASHER;MB;Φ0.375XΦ0.625X.048;BZN;18
GA - - - - 2 2 - - -

18 817-406 NUT;NLK;.375-16;ZN; - - - - 1 1 - - -

ITEM NO. PART 
NUMBER English Part Name

Q
TY

.

1 104-218 CENTER STICK; 17 1/4" CR125 1
2 161-462 SUB-ASSEMBLY; TOP PLATE 1

3 161-576 Weight Stack Pin and Tether Set (JIS) 1

4 806-999 12 lb WEIGHT PLATE W BUSHINGS 16

5 818-019 WASHER;SPL;Φ0.321XΦ0.586X.078;ZN;.313 2

6 813-305 BHS 5/16" - 1" 2

ITEM NO. PART 
NUMBER English Part Name 161-313/QTY.

1 102-291 6000 TOP PLATE 1

2 161-576 Weight Stack Pin and Tether Set (JIS) 1

3 813-305 BHS 5/16" - 1" 2

4 818-019 5/16" SPLIT LOCK WASHER 2

11 810-621 SCREW;HH;.375-16 x 5.00;ZN; 1

12 819-012 WASHER;MB;Φ0.375XΦ0.625X.048;B
ZN;18GA 2

13 817-406 NUT;NLK;.375-16;ZN; 1

8 103-555 WELDMENT;CENTER STICK;16" CR3 1

8 806-997 20 lb WEIGHT PLATE 100

9 806-999 12 lb WEIGHT PLATE W BUSHINGS 10

WEIGHT STACK/CENTER STICK ASSY

_WEIGHT STACK SERVICE

2013.OCT.10LMB

DWG NO.

DATE:

DRAWN BY:

DESCRIPTION:

DATE:

UPDATED BY: 2022.APR.12LG

(Take Up Bolt, Pulley & Clamp Style)



Bubble# OEM Number Description
Mini WS 6 1000212618 Weight Stack Pin and Tether Set (JIS)

B51 1000308417 2" x 2" END CAP
B5 1000308421 HALF-ROUND RUBBER BUMPER

B36 1000308424 SPRING PIN ASSEMBLY
Z91 1000308428 3/8" NUT
Z31 1000308434 1 1/64"ID MACHINE BUSHING
Z30 1000308435 1 21/64" O.D. x 1 1/64" I.D. 14GA

Banana 9 1000308436 WASHER
Weight Stack 3 1000308436 WASHER

Z96 1000308436 WASHER
Z84 1000308437 SCREW

Banana 5 1000308439 NUT
Z35 1000308442 SCREW
Z94 1000308444 WASHER
Z44 1000308445 5/16" - 3" BOLT

Weight Stack Guard 1 1000308446 WASHER
Z93 1000308446 WASHER
Z32 1000308453 1 9/16"OD x 7/16"ID WASHER
V77 1000308473 Lable, hand pinch

Weight Stack 6 1000309846 1/2" JAM NUT
Z39 1000309847 WASHER, .50 OD X .38 ID X .05
Z95 1000309849 WASHER

Banana 3 1000309849 WASHER
Z90 1000309850 NUT
Z83 1000309851 SCREW
Z87 1000309853 SCREW
Z92 1000309854 NUT
Z33 1000309857 BHSCS 3/8 x 3/4"

Banana 6 1000309858 3/4" FLAT WASHER
Z43 1000309953 SCREW
Z89 1000310019 SCREW

https://www.gympart.com/itemdesc.aspx?ic=MX10003&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0155&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0171&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0104&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0441&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0127&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0245&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10462&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10627&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20328&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


Bubble# OEM Number Description
B63 1000310083 2" ROUND END CAP
B29 1000310085 1"ID x 1 1/4OD" FLANGED BUSHING
Z34 1000310088 Washer, Curved, 1/2"
Z81 1000310089 SCREW
B47 1000310095 1/2" OD x 1/4" ID Plastic Spacer - 1"
Z103 1000310096 1/4" SPLIT LOCK WASHER
Z46 1000310096 1/4" SPLIT LOCK WASHER
Z88 1000310097 SCREW
Z98 1000310103 SCREW
Z38 1000310211 1/4" HEX HEAD NUT

Weight Stack Guard 2 1000310219 SCREW
B6 1000310273 4" FOOT (SHORT)

B15 1000310289 3" Connector Joint
Z82 1000310301 SCREW
B70 1000310310 5/8" SPLIT COLLAR

Banana 8 1000310313 1/4" BLACK FLAT WASHER
B74 1000310331 10ga PLASMA - 1 1/2" x 5 1/4"

Weight Stack 1 1000310334 6000 TOP PLATE
B71 1000310339 ROUND WEIGHT STACK BUMPER

Weight Stack 2 1000310343 Orange SELECTOR PIN w/ 6 1/2" CORD
Weight Stack 8 1000310344 12 LB. STEEL WEIGHT PLATE WITH BUSHINGS

V78 1000310346 DECAL,SERIAL NUMBER NON-EN
B24 1000310559 Lever Lock Pin Assembly
B20 1000310667 1" CRR - 8"
B25 1000312044 MASTER LINK
Z86 1000312062 5/16" x 3/4" BOLT

Weight Stack 4 1000312064 5/16" x 1" BOLT
Z85 1000312089 SCREW
Z56 1000312143 1/4" x 1/2" BOLT
Z90 1000312161 NUT

https://www.gympart.com/itemdesc.aspx?ic=MFP0138&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0177&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10280&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0485&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0460&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0473&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10064&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10983&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


Bubble# OEM Number Description
B22 1000312173 3" OD Snap Ring
B48 1000312233 3" ROUND END CAP
B28 1000312235 PLASTISOL ENVELOPE
B59 1000312237 3" FOOT
Z50 1000312278 1/2" OD x 1/4" ID Plastic Spacer - 1/2"
B21 1000312290 2"ID LINEAR BEARING
B3 1000312292 2" LINEAR SHAFT - 44"

B26 1000312304 3/8"ID x 1/2"OD x 5/8"L FLANGE BEARING
B66 1000312308 1" SPLIT COLLAR
Z37 1000312312 Ball Joint

B101 1000312324 Pulley
B23 1000312380 2 1/2" ID - 3 1/2" OD RUBBER DOUGHNUT -
B55 1000312382 1" ID - 10" Rubber Grip (5.5" No Cap)
Z100 1000312686 1/4-20 x 1" BOLT
Z95 1000312700 7/16" FLAT WASHER
B55 1000312890 Grip
Z49 1000312901 SHCS - 1/4-20 x 1 1/4"

Mini WS 5 1000312974 1/2" Rubber Bumper
V76 1000313470 Decal, ROM
B55 1000313553 1" Grip
V79 1000315894
AB2 1000316030 WELDMENT, BEARING

Mini WS 7 1000317624 Mini Weight Stack Center Stick
Mini WS Set 1000317632 MINI WEIGHT STACK ASSEMBLY

B64 1000317633 CABLE 2003
Weight Stack Set 1000317636 WEIGHT STACK 2003 14+1

B69 1000317640 5/8" GUIDE ROD - 53"
Banana 1 1000317641 LEFT BANANA
Mini WS 1 1000317641 3/8" Guide Rod - 44"
Mini WS 3 1000317649 2" x 4" F.S. - 2 9/16"

DECAL MATRIX 11X1 - Black for Blue Moon, Iced Silve

https://www.gympart.com/itemdesc.aspx?ic=MX10001&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0621&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10818&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0230&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20118&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0191&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0158&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0181&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10567&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


Bubble# OEM Number Description
Banana 4 1000317713 1/2" x 1 1/4" SHOULDER BOLT

Z97 1000317714 SCREW
Mini WS 8 1000317715 3/8" Eye Bolt

B53 1000317716 GUARD - UPPER PULLEY
B52 1000317717 GUARD - Placard Side

Mini WS 9 1000317720 Bushing
Mini WS 4 1000317722 3/8" Shaft Collar

V101 1000317726 2000 Series Add On Plate Number Set
B68 1000317727 5/8" RUBBER GROMMET

V102 1000328403 900 STACK DECALS, MEDIUM
B56 1000331358 1.25" Grip
AB1 1000333920 Main Frame
AB1 1000333921 Main Frame
AB1 1000333922 Main Frame

AB14 1000333986 MAIN FRAME SUB-ASSEMBLY
AB14 1000333987 MAIN FRAME SUB-ASSEMBLY
AB14 1000333988 MAIN FRAME SUB-ASSEMBLY
B42 1000334025 60# Long SHOCK

V103 1000334047 2010 Placard
V103 1000334047 2011 Placard
V103 1000334048 2010 Placard
V103 1000334048 2011 Placard

Weight Stack Guard S 1000334055 2000 TOWER SERIES WEIGHT STACK GUARD
B65 1000335318 CLAMP - COVER

Banana 7 1000341348 Bayonet
Banana 2 1000341350 Top Weight Plate
Mini WS 2 1000341350 1" x 2 1/4" F.S. -4"

V79 1000344562 Decal
V104 1000344759 ROM Decal
B70 1000345600 5/8# Single Split Collar

https://www.gympart.com/itemdesc.aspx?ic=MX20141&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0150&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10991&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20261&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


Bubble# OEM Number Description
B74 1000346601 Stabilizer Foot
B7 1000347532 4" CABLE PULLEY - 3/8" NARROW HOLE

B45 1000349022 1/8" Plasma Cable Keeper
B45 1000349023 1/8" Plasma Cable Keeper
B45 1000349024 1/8" Plasma Cable Keeper

Banana 10 1000349840 5/16" Flange Nut
AB9 1000353992 Main Carriage Slide
AB9 1000353993 Main Carriage Slide
AB9 1000353994 Main Carriage Slide

Not Shown 1000363756 Warning Label
V80 1000363760 Warning Label
V80 1000363766 Warning Label

Banana 3 1000381724 Mini Weight Stack Plate, Black Ridge
V78 1000384006 Serial Number Label

Banana Set 1000384347 MINI WEIGHT STACK LEFT ASSY
AB8 1000387090 WELDMENT
AB8 1000387091 WELDMENT
AB8 1000387092 WELDMENT
Z104 1000405684 SCREW
B67 1000418320 PLATE TOP

AB10 1000421385 Carriage
AB10 1000421386 Carriage
AB10 1000421387 Carriage
AB11 1000421400 Back Pad Frame
AB11 1000421401 Back Pad Frame
AB11 1000421402 Back Pad Frame
AB12 1000421415 Adjustment Slide
AB12 1000421416 Adjustment Slide
AB12 1000421417 Adjustment Slide
B13 1000421429 2" x 2" TUBE - 18 3/8"



Bubble# OEM Number Description
AB4 1000421430 ADJUSTMENT TUBE, CHROMED

AB18 1000421432 Lever
AB18 1000421433 Lever
AB18 1000421434 Lever

Weight Stack 7 1000421450 CENTER STICK
Weight Stack Guard 3 1000474296 Weight Stack Guard

B16 1000474323 Footplate PU 2003M
B17 1000474325 Foot Plate
B53 1000477206 Guard, Top Outside
B52 1000477209 Guard, Top Inside w/Decal

AB19 1000479778 Foot Plate w/ Handle
Mini WS 10 005847-A Lanyard

Weight Stack 10 005847-A Lanyard

https://www.gympart.com/itemdesc.aspx?ic=MXP1005&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXP1005&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

	VY-2003M_Leg-Press_VYGM353 Exploded Diagram
	VY-2003M-02 SERVICE 2022.AUG.08.pdf
	Sheet1
	Drawing View1


	103-218 SERVICE 2021.MAR.11.PDF
	圖頁1
	Drawing View1


	160-039 (2).pdf
	Sheet1
	Drawing View1


	160-136 (2).pdf
	Sheet1
	Drawing View1


	_WEIGHT STACK SERVICE 2022.APR.12.PDF
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View10



	VY-2003M_Leg-Press_VYGM353 Parts List

